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Preterm Labor 
 
Definition: 
Preterm birth is defined as birth between 20 0/7 and 36 6/7 weeks. The diagnosis of 
preterm labor is based on the presence of regular contractions accompanied by a 
change in cervical dilation, effacement, or both, or initial presentation with regular 
contractions and cervical dilation of at least 2 cm.1  
 
As tocolytic therapy is generally effective for up to 48 hours; only patients with fetuses 
that would benefit from this delay in delivery should receive tocolytic therapy.1,2 
Tocolytics may also give time to allow pregnant patients to be transferred to a tertiary 
care facility. Use of tocolytics are not recommended prior to neonatal viability. 
 

 
 
Diagnosis: 
Regular contractions WITH cervical dilation ≥ 2 cm OR cervical effacement of >/=80% 
OR cervical change during observation period 
 OR 
Regular contractions WITH cervical length: 

< 20 mm, regardless of fetal fibronectin (FFN)  
OR 

20 – 30 mm AND positive FFN result 
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Evaluation / Management: 
 
Perform sterile speculum exam to rule out rupture of membranes. 
 
Consider obtaining/holding FFN swab if less than 34 weeks. 
 
If FFN is to be used, the following criteria should be met: 

1. Amniotic membranes are intact. 
2. Cervical dilation is minimal (< 3 cm). 
3. Gestational age < 34 weeks. 

a. Not recommended for routine screening of pregnant population.  
 b. Although a negative test appears to be useful in ruling out preterm delivery 
that is imminent (i.e, within 2 weeks), the presence of a positive FFN has a 
low positive predictive value for preterm birth.  

4. No bleeding, intercourse, or vaginal exam for at least 24 hours prior to sampling. 
 

Evaluate for cervical dilation with sterile vaginal exam and initiate continuous fetal 
monitoring (with tocometry) while preterm labor evaluation is in progress. 
 
If evaluation is consistent with preterm labor: 

• Obtain cultures/testing (group B strep, gonorrhea/chlamydia) 
• Perform POC wet mount and/or KOH, if clinically indicated 
• Ultrasound for position, estimated fetal weight, biophysical profile, anomalies 
• Assess for intrauterine infection and/or placental abruption 
• Obtain type & screen, CBC, urinalysis/culture, and consider urine toxicology 
• Initiate antenatal corticosteroid course, if appropriate 
• Administer antibiotic for GBS prophylaxis, if appropriate 
• Administer magnesium sulfate for neuroprotection, if appropriate 

 
First-Line Tocolytic Agents: 
 

1. Nifedipine (calcium channel blocker) 
• Loading dose of 20 mg orally, then continue 20 mg PO every 4 hours 
• Include holding parameters for hypotension 

 
2. Indomethacin (NSAID) 

• Loading dose of 50-100 mg orally, then 50 mg PO every 8 hours, not to 
exceed 48 hours for treatment course. 

• Should not be administered beyond 31 6/7 weeks gestation. 
 

3. Magnesium Sulfate 
• Loading dose of 4 g IV once, then IV infusion at 2 g/hr 
• Monitor Is & Os and for clinical signs/symptoms of magnesium toxicity  
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Prophylactic and Maintenance Tocolysis: 
 
• No evidence exists to support the use prophylactic therapy in pregnant patients 

with preterm contractions without cervical change. Therefore, prophylactic 
tocolysis is not recommended.1,3 

 
• Maintenance therapy with tocolytics is ineffective for preventing preterm birth and 

improving neonatal outcomes. Therefore, maintenance tocolysis is not 
recommended.1 
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